



2022-23 Season

Issued - 19 September 2022

DRUG	DOSE	ROUTE	CLEAR DAYS
Acepromazine	25mg single dose	IV/IM	6 days
Acepromazine	50mg single dose	PO	6 days
Acetylsalicylic Acid	10gm single dose	IV, PO	5 days
Atropine	15mg single dose	IV	3 days
Beclamethasone	4mg single dose	Aerosol	3 days
Betamethasone acetate/NaPO4	20-30mg	IA	8 days
Betamethasone	20mg	IM	10 days
Bromhexine	0.2-0.4mg/kg	PO	3 days
Bupivacaine	50mg single dose	IA	8 days
Bupivacaine	50mg single dose	SC	4 days
Butorphanol	20mg single dose	IV	4 days
Butyl Scopolamine	0.3mg/kg	IV	5 days
Butyl Scopolamine/Dipyrone	30ml or 0.25mg/kg hyosin 30mg/kg dipyrone	IV	5 days
Carprofen	400mg	IV	15 days
Celecoxib	2.5gm	PO	5 days
Chlorpheniramine	75mg	IM	5 days
Clanobutin	4.5gm	IV	4 days
Clenbuterol	0.4mg twice daily for 5 days	PO	15 days
Clenbuterol	0.3ug/kg 5 days	Aerosol	8 days
Copper Indomethacin	200mg (5ml)	PO	4 days
Cyproheptadine	40mg once daily for 5 days	PO	5 days
Dantrolene	1g single dose	PO	4 days
Dembrexine	0.3mg/kg (150mg total)	PO	4 days
Detomidine	20mg (single dose)	IV	4 days
Dexamethasone NaPO4	20mg single dose	IV IM	5 days
Dexamethasone (Azium powder)	10mg once daily for 5 days	PO	7 days
Dexamethasone phenylpropionate	10ml	IM	13 days
Dexamethasone Trimethylacetate	25mg single dose	IM	20 days
Dexamethasone-21-isonicotinate	30mg single dose	IM	16 days
Diclofenac	500mg single dose	PO	5 days
Diclofenac	180mg twice daily for 5 days	Topical	8 days
Dimethylsulfoxide	20g single dose	Topical	5 days
Dimethylsulfoxide	20g single single dose	IV	5 days
Dipyrone	30mg/kg	IV	5 days
Eltenac	0.5mg/kg	IV	8 days
Flumethazone	2.5mg	IM IV	5 days
Flunixin	1.1mg/kg (500mg total)	IV IM PO	5 days
Fluticasone		Aerosol	4 days
Furosemide	1mg/kg	IV	3 days
Glyceryl guaiacolate (Guiafenesin)		IV	7 days

Heptaminol	1-2mg/kg	IV	5 days
Hydrocortisone sodium succinate	100mg	IV	5 days
Ipratropium Bromide	0.5ug/kg	Aerosol	7 days
Isoxuprine lactate	0.6mg/kg	PO	42 days
Ketamine	700mg	IV	7 days
Ketoprofen	2.2mg/kg	IV	5 days
Lignocaine	0.8mg/kg 20ml	SC	4 days
Lignocaine	500mg single dose	IA	8 days
Meclofenamic Acid	4mg/kg	PO	7 days
Meclofenamic Acid	2.2mg/kg	IV	7 days
Meloxicam	0.6mg/kg	IV PO	4 days
Mepivacaine	300mg single dose	SC	4 days
Mepivacaine	300mg single dose	IA	8 days
Methocarbamol	5g single dose	PO IV	4 days
Methocarbamol	25mg/kg twice daily for 4 days	PO	10 days
Methylprednisolone Acetate	200mg	IM IA	60+ days*
Omeprazole	1mg/kg	PO	2 days
Phenylbutazone	2mg/kg once daily for 3 days	PO	7 days
Phenylbutazone	2.2-4.4mg/kg once daily for 5 days	IV	7 days
Prednisone	1gm single dose	PO	4 days
Prednisolone sodium succinate	500mg single dose	IV	5 days
Prilocaine	20mg/ml	SC	4 days
Quinidine	5gm	PO	14 days
Reserpine	200mg (5ml)	IM	20 days
Romifidine	50mg single dose	IV	5 days
Salbutamol NaPO4	0.8mg single dose	Aerosol	4 days
Terbutaline	1mg	Aerosol	4 days
*Tiludronic Acid	500mg	IV	30 days
Triamcinolone Acetonide	20mg single dose	IA	8 days
Vedaprofen	2mg/kg	IV	6 days
Xylazine	500mg single dose	IV	5 days

IV - Intravenous

PO - Per Os (oral administration)

Aerosol

IA - Intra articular

IM - Intramuscular

SC - Sub Cutaneous

*Methylpredisalone

ERA recommends screen before racing

*Please contact the ERA before administration of Tildren or any registered Bisphosphonates